SPORTON LAB.

FCC RF Test Report Report No. : FG761702-01B

LTE Band 66 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Lovel dem  Offset 500 d8 Mode Auto Sweep Ref Lavel dem  Offset 5.00 dB Moda Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
o -50 dBm ~
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 921.22682 MHz | -53,78 dBm 40,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 940.13243 MHz -53.85 dBm -40,85 dB
1.000 GHz | 1.000 MHz 1.65750 GHz | -54.50 dBm -41,50 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65540 GHz | -54.28 dBm -41,28 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -43.36 dBm | -30.36 R 1.790 GHz | 3.000 GHz 1.000 MHz | 1.79262 GHz -44,27 dBm | -31.27 d&
3.000 GHz 9.000.GHz | 1.000 MHz | 13 dBm -33.13 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.53171 GHz | -45.84 dBm -32.684 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 11.68481 GHz | -43.84 dBm ~36.84 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.67079 GHz -43.83 dém | ~36:83 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.7291E GHz -45.90 dBm -32.90 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.76373 GHz -45.89 dBm -32.8% dB
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Date. 30 JUN 2017 21:28:18

Date 30 JUN 2017 21:28:57

LTE Band

66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum ectr
Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep Ref Level 0,00 dém  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
40 day 40 dBm
50 dar PN o || 50 dorm I A
mp—————— 5 ~ i A o
60 dBm
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 864.99500 MHz | -53,79 dBm —40,72 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | -53.98 dBm -40,96 df
1.000 GHz 1,700 GHz | 1.000 MHz 1.69948 GHz | -52.88 dBm -39.88 dB 1.000 GHz 1,700 GHz | 1.000 MHz i sHz | -53.61 dBm -40,61 dB
1.790 GHz | 3,000 GHz 1.000 MHz | 2.00850 GHz -53,35 dBm -40,35 dR 1.790 GHz | 3.000 GHz 1.000 MHz | 2.95101 GHz -53,20 dBm | -40.20 d&
3.000 GHz 2,000 GHz | 1.000 MHz 6.88293 GHz | -<,29 dBm -35.28 dB 3.000 GHz 2.000 GHz | 1.000 MHz 6.88093 GHz | -47,98 dBm -34.98 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.70229 GHz dBrn | -36.71 4B 9.000 GHz | 13.000 GHz 1.000 MHz | 12.64979 GHz 43,57 dém | -36.57 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.74790 GHz dBm -32.82 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.75720 GHz -45 .98 dém -32.9€ dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit {
-1p AfE—HRURIOUS LINE 8S PASS 10 dépR—FEURIOUS LINE ARG
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3048 -30 B
40 da -40 dBm
. N o
. L o 5 = A ([[ 50 Bm—; ! s -
Ll stiniroB,
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE84.87006 MHz | -54.02 dBm —41,02 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 923.15592 MHz -53.82 dBm -40,82 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.69983 GHz | -52.53 dBm -30,53 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59983 Ghz | -52.28 dém 28 di
1 3,000 GHz 1.000 MHz | 0940 GHz -53.10 dBm 40,10 dB 1.790 GHz | 1.000 MHz | 2.08407 GHz -52,98 dim | -30.98 di
3.000 GHz 9.000.GHz | 1.000 MHz 47221 GH. -47.58 dBm -34.58 dB 3.000 GHz 1.000 MHz 3.47221 GHz |
9.000 | 13.000 GHz 1.000 MHz | 12.68579 GHz | 9,56 dBm. ~36.56 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.15036 GHz -43.72 dBm | 5 |
13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -45.86 dBn -32.86 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74831 GHz -45.96 dBm -32.96 dB
[ i (| L il CUIRNRNN) e
Date. 30 JUN 2017 21:59:24 Date 30 JUN 2017 22:00:22
Highest Channel / QPSK Highest Channel / 16QAM
(7
Ref Level 0,00 dém  Offset 5.00 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 da -40 dBm
b P, - A < o 1 o S
50 B
-70 dB -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 8992.97101 MHz | -53.85 dBm —40,85 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 942.07146 MHz -53.87 dBm -40,87 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.6 -54.57 dBm -41,57 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.54 dBm -41,54 dB
GHz | 3,000 GHz 1.000 MHz | -51,88 dBm -38.88 R 1.790 GHz | 3.000 G 1.000 MHz | -52.01 dBm | -30.01 d&
3.000 GHz 9.000.GHz | 1.000 MHz | -45.87 dBm -32.87 dB 3.000 GHz ©.000 GHz 1.000 MHz 53 dBm -33.53 dB
9.000 | 13.000 GHz 1.000 MHz | 12.72128 GHz | 74 dBm ~36.74 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | -43.63 dém | 63 db |
13.000 GHz 18.000 GHz 1.000 MHz 15.73790 GHz -45.96 dBm -32.96 dB 13.000 GHz 18.000 GHz 1.000 MHz -45.75 dBm 75 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 1.4AMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

= m ) @)
L
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit cf ack Limit (Lnrnc
10 A8l URICHS | INE ARS PASS -10 déAP—$EURIOUS LINE ARS I
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 B
3048 -30 B
40 dBi 40 dBm
T ——— wvs 7 < ~50.dBm . W i
-60 -50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz H: 1.000 MHz 208.13843 MHz | -53,78 dBm 40,76 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 93964768 MHz -53.59 dBm -40,69 d&
1.000 GHz 1.000 MHz -53.98 dBm -40,98 dB 1.000 GHz 1.000 MHz 1.69983 GHz | -54.30 dBm -41,30 dB
1.790 GHz 1.000 MHz | 2 Gf -53,26 dBm -40,26 dB 1.790 GHz 1.000 MHz | 2.08649 GHz -53.36 dBm | -40.36 dB
3.000 GHz 1.000 MHz 5.84293 GHz | -48,23 dém 3.000 GHz 1.000 MHz 5.86043 GHz | -48,26 dBm -35.26 dB
9.000 GHz 1.000 MHz | 12.62080 GHz | -43.91 dBm i 9.000 GHz | 1.000 MHz | 12.70579 GHz s dBm | ~36.75 dB |
13.000 GHz 1.000 MHz 15.75081 GHz -45.91 dBm -32.91 dB 13.000 GHz 1.000 MHz 15.73790 GHz -45.93 dBm -32.93 dB
i L )i [1 g0

Date 30 JUN 2017 22.27:48

Date. 30 JUN 2017 22:24:26

Highest Channel / 64QAM

Ref Level 0,00 dBm  Offset 5.00 d8 Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk PARS
-10 MRR—HEURLOUS LINE ABS BARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
1 aa DN NN
r - % ~7
o
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 968.73313 MHz | -53,76 dBm —40,76 dB
1.000 GHz 1.000 MHz 1.68 iz | -54.51 dBm -41,51 dB
1.790 GHz 1.000 MHz | 2.67763 GHz -53,32 dBm 40,32 R
3.000 GHz 1.000 MHz 3. | -45.63 dBm
9.000 GHz C 1.000 MHz | 12.67779 GHz | -43.88 dBm
13.000 GHz 16.000 1.000 MHz 15.75331 GHz -45.74 dBm
]
‘ i

Date. 30.JUN 2017 22:31:25

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number 1 A582 of A599
Report Issued Date : Jul. 31, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

i
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Lnrnc
10 A8l URICHS | INE ARS BAS -10 déAP—$EURIOUS LINE ARS EAK
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
- [, o
S ‘ it | S S ||| . ; s, ~
st
50 dbi
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz | -53.82 dBm —40,82 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 872:61112 MHz -53.94 dBm -40,24 d&
1.000 GHz 1.000 MHz 1.69633 GHz | -54.27 dBm -41,27 dB 1.000 GHz 1,700 G 1.000 MHz 1.69913 GHz | 54,40 dBm -41,40 dB
1.790 GHz | 1.000 MHz | 2.00375 GHz -53.23 dBm 1.790 GHz | 3.000 G 1.000 MHz | 2.07399 GHz -53.20 dBm -40.20 di
3.000 GHz 1.000 MHz 6.84893 GHz | -48,29 dBm 3.000 GHz 2.000 1.000 Mk 3.48771 GHz | =
9.000 GHz | C 1.000 MHz | 12.68079 GHz | - 9.000 GHz | 13.000 C 1.000 MHz | 12.69529 GHz
13.000 GHz 18.000 GHz 1.000 MHz 15.73331 GHz 13.000 GHz 18.000 ¢ 1.000 MHz 15.75540 GHz
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Date 30 JUN 2017 20:00.07

Date 30 JUN 2017 20:00:53

Highest Channel / 64QAM

Sy rum

Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk PARS
10 AR —BPURICHS | INE_ARS BARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.000 GHz 1.600 MHz 91637931 MHz | -53,79 dBm —40,72 dB
1.000 GHz 1,700 GHz | 1.000 MHz -54.57 dBm
1.790 GHz | 3,000 GHz 1.000 MHz | -53.34 dBm | 7
3.000 GHz 2,000 GHz | 1.000 MHz -47.00 dBm -34.00 dB
9.000 GHz | 1.000 MHz | -43.94 dBm ~36.94 dB
13.000 GHz 1.000 MHz -45.83 dBm -32.83 dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

i
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Lnrnc
10 A8l URICHS | INE ARS BAS -10 déAP—$EURIOUS LINE ARS EAK
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi -40 dBm
50 der e - o T || . . o " - o
-60 -50 d
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 857.58371 MHz | -53.66 dBm —40,66 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 947.40360 MHz -53.89 dBm -40,89 d&
1.000 GHz 1.000 MHz 1.69108 GHz | -54.39 dBm -41,39 dB 1.000 GHz 1,700 G 1.000 MHz 1.69843 GHz | -54.39 dBm -41,39 dB
1.790 GHz | 1.000 MHz | 2.98367 GHz -53,17 dBm -40,17 dB 1.790 GHz | 3.000 G 1.000 MHz | 2.00536 GHz -53.43 dBm | -40.43 dB
3.000 GHz 1.000 MHz 6.87093 GHz | -48,27 dBm -35.27 dB 3.000 GHz 2.000 1.000 Mk 3.48571 GHz | -48.19 dBm -35.19 dB
9.000 GHz | C 1.000 MHz | 12.66529 GHz | - ~36. 9.000 GHz | 13.000 C 1.000 MHz | 12.70429 GHz -43.98 dBm | ~36.98 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73456 GHz 13.000 GHz 18.000 ¢ 1.000 MHz 15.73373 GHz -46.03 dBm -33.03 dB
{ i [ i TR o

Date 30 JUN 2017 20:32.09
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Highest Channel / 64QAM

Sy rum

Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk PARS
10 AR —BPURICHS | INE_ARS BARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 da
1 it A
M"‘J‘Nﬂ_ . -
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz | -53.91 dBm —40,91 dB
1.000 GHz 1,700 GHz | 1.000 MHz -54.32 dBm -41,32 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -53.38 dBm | -40,38 dR
3.000 GHz 2,000 GHz | 1.000 MHz -45.53 dBm -32.53 dB
9.000 GHz | 1.000 MHz | -43.82 dBm ~36.82 dB
13.000 GHz 1.000 MHz -44.05 dBm - & dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

i
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Lnrnc
10 A8l URICHS | INE ARS BAS -10 déAP—$EURIOUS LINE ARS EAK
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 de; 40 dBm
= o ™ -
-50 der mr——— Sry—— - 50 dBm : et -
-60 -50 di
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 927.04398 MHz | -53.62 dBm 40,62 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B899.41279 MHz -53.92 dBm -40,92 d&
1.000 GHz 1.000 MHz 1.69913 GHz | -53.89 dBm -40,89 dB 1.000 GHz 1,700 G 1.000 MHz 1.66274 GHz | 54,40 dBm -41,40 dB
1.790 GHz | 1.000 MHz | 2.09173 GHz -53,16 dBm -40,16 dB 1.790 GHz | 3.000 G 1.000 MHz | 2.09778 GHz -53.45 dBm | -40,45 di
3.000 GHz 1.000 MHz B.67444 GHz | -48,23 dBm 3.000 GHz 2.000 1.000 Mk 3.48121 GHz | .65 dBm -34.65 dB
9.000 GHz | C 1.000 MHz | 12.68629 GHz | - 9.000 GHz | 13.000 C 1.000 MHz | 12.68829 GHz 90 dim ~36.90 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75206 GHz 13.000 GHz 18.000 ¢ 1.000 MHz 15.74706 GHz -46.01 dBm -33.01 dB
L i L )i O]

Date. 30 JUN 2017 21.04.01

Date 30.JUN 2017 21:07:56

Highest Channel / 64QAM

Sy rum

Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk PARS
10 AR —BPURICHS | INE_ARS BARS
_SPURIOUS_LINE_ABS
-20 dy
-30 8
40 da
b = A
o —— s w
60
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.000 GHz 1.600 MHz B75.17491 MHz | -53.65 dbm —40,65 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.68408 GHz | -54.50 dBm -41,50 dB
1.790 GHz | 3,000 GHz 1.000 MHz | -53.35 dBm | -40,35 dR
3.000 GHz 2,000 GHz | 1.000 MHz 3. | -45.87 dBm -32.87. dB
9.000 GHz | 1.000 MHz | 12.71379 GHz | -43.88 dBm ~36.88 dB
13.000 GHz 1.000 MHz 15.74123 GHz -45.98 dBm -32.9% dB
]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

m ) (=) m (=
L L
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit cf ack Limit (Lnrnc
-10 d8H e PALS -10 déAP—$EURIOUS LINE ARS E
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 B
3048 -30 B
40 dBi -40 dBm
AaguaPoen, o
50 dBr prmendl - A (|50 dem e =
Py g Arama, g
St
60 d 60 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz H: 1.000 MHz 920.2! 7 MHz | -54.00 dBm —41,00 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 935.76962 MHz -53.86 dBm -40,86 dB
1.000 GHz 1.000 MHz 1.69808 GHz | -53.32 dBm 1.000 GHz 1.000 MHz -53.74 dém -40,74 dB
1.790 GHz 1.000 MHz | 2.08540 GH -53,24 dBm 1.790 GHz 1.000 MHz | -53,24 dBm | -40.24 dB
3.000 GHz 1.000 MHz 5.88193 GHz | -48,24 dBm -35.24 dB 3.000 GHz 1.000 MHz -48.04 dBm -35.04 dB
9.000 GHz 1.000 MHz | 12.68779 GHz | -43.80 dBm ~36.80 dB 9.000 GHz | 1.000 MHz | 73 dBm | ~36:73 dB |
13.000 GHz 1.000 MHz 15.73998 GHz -45.70 dBm -32.70 dB 13.000 GHz 1.000 MHz -45.93 dBm -32.83 dB
[ i L i L -

Date. 30 JUN 2017 21:18:58

Date. 30.JUN 2017 21:25:54

Highest Channel / 64QAM

Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit tthﬁrk PARS
-10 MRR—HEURLOUS LINE ABS BARS
_SPURIOUS_ LINE_ABS
-20 dy
-30 8
40 dei
~
-70 dB
-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.600 MHz 972.12544 MHz | -53.81 dBm —40,81 d
1.000 GHz 1.000 MHz 1.65820 GHz | -54.27 dBm -41,27 dB
1.790 GHz 1.000 MHz | 1.79262 GHz -45,75 dBm | -32.75 R
3.000 GHz 1.000 MHz 3.53171 GHz | -47,16 dBm
9.000 GHz C 1.000 MHz | 12.70329 GHz | -43.76 dBm
13.000 GHz 16.000 1.000 MHz 15.73248 GHz -45.90 dBm
]
L i ) we
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

LTE Band 66 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

i
Ref Level 0,00 dBm Offset 5.00 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.00 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjhﬁrk Limit (Lnrnc
10 A8l URICHS | INE ARS BAS -10 déAP—$EURIOUS LINE ARS EAK
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
50 der L " = [ 50 dBm - e - S
ot
-60 de 50 dbi
<70 dBi <70 dBrm
20 der -80 dBm
00 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B92:62612 MHz | -53.93 dBm —40,93 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 930.92204 MHz -53.96 dBm -40,96 d&
1.000 GHz 1.000 MHz 1.69913 GHz | -54,42 dBm 41,42 dB 1.000 GHz 1,700 G 1.000 MHz 1.69983 GHz | -52.81 dém -39.81 d&
1.790 GHz | 1.000 MHz | 2.00557 GHz -53.45 dBm -40),45 dR 1.790 GHz | 3.000 G 1.000 MHz | 2.00738 GHz -53.12 dBm -40.12 d8
3.000 GHz 1.000 MHz 6.87943 GHz | -48.35 dBm 3.000 GHz 2.000 1.000 Mk 3.47221 GHz | -47.76 dBm -34.76 dB
9.000 GHz | C 1.000 MHz | 11.68041 GHz | -43.93 dim 9.000 GHz | 13.000 C 1.000 MHz | 12.67679 GHz 77 dBm | ~36:77 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73248 GHz 13.000 GHz 18.000 ¢ 1.000 MHz 15.73998 GHz -46.03 dBm -33.03 dB
L i L )i J OO ]

Date 30 JUN 2017 21:57:23

Date. 30 JUN 2017 22:01:01

Highest Channel / 64QAM

Sy rum

Ref Level 0,00 dém  Offsat 5.00 dg Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit tthﬁrk PARS

10 AR —BPURICHS | INE_ARS BARS
_SPURIOUS_ LINE_ABS

-20 dy

-30 8

40 da

hi P 2

a0

-70 dBi

-80 der
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 GHz 1.600 MHz 89747376 MHz | -53.91 dBm ~40,91 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.65130 GHz | -54.62 dBm
1.790 GHz | 3,000 GHz 1.000 MHz | 1.79706 GH -51,53 dBm
3.000 GHz 2.000 GHz | 1.000 MHz 3.52221 GHz | -46.33 dBm
9.000 GHz | 1.000 MHz | 12.70779 GHz | -43.84 dBm E
13.000 GHz 1.000 MHz 15.7591E GHz -46.01 dBm 3,
]
{ i [ 111 —
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=amanas. FCC RF Test Report Report No. : FG761702-01B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0005
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
0 Normal Voltage 0.0008

110 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0007
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (KunShan) INC. Page Number : A588 of A599
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 31, 2017
FAX : 86-0512-5790-0958 Report Version : Rev. 01
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0009
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0024

-10 Normal Voltage 0.0022 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0014
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0057
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0041

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0030
20 Normal Voltage 0.0032
20 Battery End Point 0.0011

Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1

Page Number

Report Issued Date : Jul. 31, 2017

Report Version

1 A590 of A599

. Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0004
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0015

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0010
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0040
40 Normal Voltage 0.0013
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0030

-10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0014
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0002
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0018
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0010
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0013
20 Battery End Point 0.0030

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 25.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0002
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0021
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0018
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0077
40 Normal Voltage 0.0117
30 Normal Voltage 0.0088
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0105
0 Normal Voltage 0.0027
-10 Normal Voltage 0.0044 PASS
-20 Normal Voltage 0.0111
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0041
20 Normal Voltage 0.0023
20 Battery End Point 0.0096

Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0009
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0023

-10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0005
20 Battery End Point 0.0015

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0003
40 Normal Voltage 0.0022
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0019

-10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0014
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0069
40 Normal Voltage 0.0173
30 Normal Voltage 0.0139
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0029
0 Normal Voltage 0.0196

-10 Normal Voltage 0.0058 PASS
-20 Normal Voltage 0.0162
-30 Normal Voltage 0.0231
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0017
20 Battery End Point 0.0133

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG761702-01B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 7 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable | TX Antenna .
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5066 -72.54 -25 -47.54 -57.40 -78.97 2.54 8.97 H

7598 -56.66 -25 -31.66 -48.76 -64.81 3.71 11.86 H
Middle 10130 -62.39 -25 -37.39 -60.94 -70.90 3.59 12.11 H

5066 -72.62 -25 -47.62 -56.79 -79.05 2.54 8.97 V

7598 -63.53 -25 -38.53 -54.19 -71.68 3.71 11.86 \Y

10130 -61.43 -25 -36.43 -60.04 -69.94 3.59 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5060 -72.74 -25 -47.74 -57.60 -79.17 2.54 8.97 H

7592 -61.31 -25 -36.31 -53.41 -69.46 3.71 11.86 H
Middle 10120 -62.61 -25 -37.61 -61.16 -71.12 3.59 12.11 H

5060 -72.41 -25 -47.41 -56.58 -78.84 2.54 8.97 V

7592 -61.50 -25 -36.50 -52.16 -69.65 3.71 11.86 \Y

10120 -63.03 -25 -38.03 -61.64 -71.54 3.59 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 7 /15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5057 -72.41 -25 -47.41 -57.27 -78.84 2.54 8.97 H
7586 -60.79 -25 -35.79 -52.89 -68.94 3.71 11.86 H
Middle 10110 -62.83 -25 -37.83 -61.38 -71.34 3.59 12.11 H
5057 -73.09 -25 -48.09 -57.26 -79.52 2.54 8.97 \
7586 -65.60 -25 -40.60 -56.26 -73.75 3.71 11.86 V
10110 -62.94 -25 -37.94 -61.55 -71.45 3.59 12.11 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 /20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5051 -72.48 -25 -47.48 -57.34 -78.91 2.54 8.97 H
7577 -61.48 -25 -36.48 -53.58 -69.63 3.71 11.86 H
Middle 10100 -63.04 -25 -38.04 -61.59 -71.55 3.59 12.11 H
5051 -72.65 -25 -47.65 -56.82 -79.08 2.54 8.97 \Y
7577 -63.70 -25 -38.70 -54.36 -71.85 3.71 11.86 V
10100 -62.24 -25 -37.24 -60.85 -70.75 3.59 12.11 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1414 -38.10 -13 -25.10 -45.00 -39.33 1.17 4.55 H
2120 -45.80 -13 -32.80 -54.85 -47.55 1.45 5.35 H
Middle 2828 -68.28 -13 -55.28 -72.25 -70.55 1.68 6.10 H
1414 -42.54 -13 -29.54 -49.18 -43.78 1.17 4.55 V
2120 -48.84 -13 -35.84 -57.51 -50.59 1.45 5.35 V
2828 -66.46 -13 -53.46 -71.14 -68.72 1.68 6.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -37.55 -13 -24.55 -44.46 -38.79 1.17 4.55 H
2118 -44.03 -13 -31.03 -53.20 -45.79 1.45 5.35 H
Middle 2824 -68.94 -13 -55.94 -72.91 -71.21 1.68 6.10 H
1412 -42.12 -13 -29.12 -48.83 -43.35 1.17 4.55 V
2118 -48.39 -13 -35.39 -57.11 -50.14 1.45 5.35 \Y
2824 -68.05 -13 -55.05 -72.73 -70.31 1.68 6.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 12 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -37.39 -13 -24.39 -44.29 -38.62 1.17 4.55 H
2116 -47.47 -13 -34.47 -56.15 -49.22 1.45 5.35 H
Middle 2821 -68.58 -13 -55.58 -72.55 -70.85 1.68 6.10 H
1410 -42.29 -13 -29.29 -48.97 -43.52 1.17 4.55 V
2116 -51.56 -13 -38.56 -59.34 -53.32 1.45 5.35 V
2820 -67.98 -13 -54.98 -72.66 -70.24 1.68 6.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1406 -39.61 -13 -26.61 -46.39 -40.84 1.17 4.55 H
2108 -48.52 -13 -35.52 -56.90 -50.27 1.45 5.35 H
Middle 2812 -69.12 -13 -56.12 -73.09 -71.39 1.68 6.10 H
1406 -43.23 -13 -30.23 -49.76 -44.46 1.17 4.55 V
2108 -52.01 -13 -39.01 -59.85 -53.77 1.45 5.35 \
2812 -68.07 -13 -55.07 -72.75 -70.33 1.68 6.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 13 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1560 -61.68 -40 -21.68 -57.52 -64.73 1.14 4.19 H
2338 -59.67 -13 -46.67 -59.13 -61.13 1.4 5.01 H
Middle 3120 -70.37 -13 -57.37 -71.01 -72.90 1.63 6.31 H
1560 -61.26 -40 -21.26 -56.13 -64.31 1.14 4.19 V
2338 -63.54 -13 -50.54 -61.66 -65.00 1.4 5.01 V
3120 -68.14 -13 -55.14 -70.26 -70.67 1.63 6.31 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 13/ 10MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1554 -60.36 -13 -47.36 -56.20 -61.26 1.14 4.19 H
2332 -51.53 -13 -38.53 -55.09 -52.99 1.4 5.01 H
Middle 3111 -68.87 -13 -55.87 -69.51 -71.40 1.63 6.31 H
1554 -61.50 -13 -48.50 -56.37 -62.40 1.14 4.19 V
2332 -59.22 -13 -46.22 -57.6 -60.68 1.4 5.01 V
3111 -69.16 -13 -56.16 -71.28 -71.69 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 25/ 1.4MHz / QPSK/ RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -46.50 -13 -33.50 -60.74 -48.21 5.08 6.80 H
5638 -57.08 -13 -44.08 -73.88 -58.75 8.03 9.70 H
Middle 7518 -55.10 -13 -42.10 -76.40 -57.48 9.43 11.81 H
3759 -49.00 -13 -36.00 -61.07 -50.71 5.08 6.80 \
5637 -58.13 -13 -45.13 -75.22 -59.80 8.03 9.70 V
7518 -55.05 -13 -42.05 -76.19 -57.43 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 3MHz / QPSK/ RB Size 1 Offset O
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -45.98 -13 -32.98 -60.22 -47.69 5.08 6.80 H
5637 -58.94 -13 -45.94 -75.74 -60.61 8.03 9.70 H
Middle 7515 -53.81 -13 -40.81 -75.11 -56.19 9.43 11.81 H
3756 -48.34 -13 -35.34 -60.77 -50.05 5.08 6.80 \
5637 -58.79 -13 -45.79 -75.88 -60.46 8.03 9.70 \
7515 -55.36 -13 -42.36 -76.5 -57.74 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 5MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -45.74 -13 -32.74 -59.98 -47.45 5.08 6.80 H
5634 -58.85 -13 -45.85 -75.65 -60.52 8.03 9.70 H
Middle 7512 -54.05 -13 -41.05 -75.35 -56.43 9.43 11.81 H
3756 -46.50 -13 -33.50 -59.64 -48.21 5.08 6.80 \
5634 -58.42 -13 -45.42 -75.51 -60.09 8.03 9.70 V
7512 -54.67 -13 -41.67 -75.81 -57.05 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 25/ 10MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3750 -46.18 -13 -33.18 -60.42 -47.89 5.08 6.80 H
5628 -58.39 -13 -45.39 -75.19 -60.06 8.03 9.70 H
Middle 7503 -54.98 -13 -41.98 -76.28 -57.36 9.43 11.81 H
3750 -46.13 -13 -33.13 -59.53 -47.85 5.08 6.80 \
5628 -58.70 -13 -45.70 -75.79 -60.37 8.03 9.70 V
7503 -54.70 -13 -41.70 -75.84 -57.08 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 15MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -48.45 -13 -35.45 -62.69 -50.16 5.08 6.80 H
5620 -54.78 -13 -41.78 -71.58 -56.45 8.03 9.70 H
Middle 7494 -54.62 -13 -41.62 -75.92 -57.00 9.43 11.81 H
3747 -48.27 -13 -35.27 -60.7 -49.98 5.08 6.80 \
5619 -56.90 -13 -43.90 -73.99 -58.57 8.03 9.70 \
7494 -55.49 -13 -42.49 -76.63 -57.87 9.43 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 25/ 20MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3741 -47.30 -13 -34.30 -61.54 -49.01 5.08 6.80 H
5613 -56.98 -13 -43.98 -73.78 -58.65 8.03 9.70 H
Middle 7485 -55.58 -13 -42.58 -76.88 -57.96 9.43 11.81 H
3741 -45.49 -13 -32.49 -59.09 -47.21 5.08 6.80 \
5613 -54.90 -13 -41.90 -71.99 -56.57 8.03 9.70 V
7485 -55.71 -13 -42.71 -76.85 -58.09 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 26 / 1.4MHz / QPSK/ RB Size 1 Offset 0

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -52.16 -13 -39.16 -56.89 -54.48 1.33 5.80 H
2508 -44.30 -13 -31.30 -56.00 -47.47 1.58 6.90 H
Middle 3342 -68.32 -13 -55.32 -77.53 -71.82 1.85 7.50 H
1672 -53.68 -13 -40.68 -57.89 -56.00 1.33 5.80 \
2508 -51.66 -13 -38.66 -60.57 -54.83 1.58 6.90 V
3342 -68.64 -13 -55.64 -77.66 -72.14 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 3MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1670 -52.05 -13 -39.05 -56.81 -54.37 1.33 5.80 H
2506 -46.86 -13 -33.86 -57.97 -50.03 1.58 6.90 H
Middle 3342 -68.10 -13 -55.10 -77.31 -71.60 1.85 7.50 H
1670 -52.33 -13 -39.33 -56.94 -54.65 1.33 5.80 \
2506 -52.06 -13 -39.06 -60.83 -55.23 1.58 6.90 \
3342 -68.66 -13 -55.66 -77.68 -72.16 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 5MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
1668 -50.84 -13 -37.84 -55.85 -53.16 1.33 5.80 H
2502 -46.09 -13 -33.09 -57.42 -49.26 1.58 6.90 H
Middle 3336 -68.26 -13 -55.26 -77.47 -71.76 1.85 7.50 H
1668 -52.65 -13 -39.65 -57.26 -54.97 1.33 5.80 \Y
2502 -50.16 -13 -37.16 -59.75 -53.33 1.58 6.90 V
3336 -68.04 -13 -55.04 -77.06 -71.54 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.
TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 26 / 10MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1664 -49.70 -13 -36.70 -55.14 -52.02 1.33 5.80 H
2496 -41.44 -13 -28.44 -53.66 -44.61 1.58 6.90 H
Middle 3330 -68.35 -13 -55.35 -77.56 -71.85 1.85 7.50 H
1664 -50.37 -13 -37.37 -55.55 -52.69 1.33 5.80 V
2496 -44.43 -13 -31.43 -55.47 -47.60 1.58 6.90 V
3330 -68.97 -13 -55.97 -77.99 -72.47 1.85 7.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 26 / 15MHz / QPSK/ RB Size 1 Offset 0
Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1660 -53.44 -13 -40.44 -57.83 -55.76 1.33 5.80 H
2490 -47.27 -13 -34.27 -58.24 -50.44 1.58 6.90 H
Middle 3318 -68.11 -13 -55.11 -77.32 -71.61 1.85 7.50 H
1660 -57.43 -13 -44.43 -60.06 -59.75 1.33 5.80 \
2490 -51.50 -13 -38.50 -60.46 -54.67 1.58 6.90 \
3318 -68.70 -13 -55.70 -77.72 -72.20 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 38 /5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5186 -65.29 -25 -40.29 -53.16 -71.84 2.56 9.12 H

7779 -52.38 -25 -27.38 -46.70 -60.89 3.45 11.97 H
Middle 10370 -61.78 -25 -36.78 -61.53 -70.26 3.62 12.10 H

5186 -66.28 -25 -41.28 -54.28 -72.83 2.56 9.12 \

7779 -57.45 -25 -32.45 -50.43 -65.96 3.45 11.97 V

10370 -61.93 -25 -36.93 -62.18 -70.41 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5180 -66.46 -25 -41.46 -54.33 -73.01 2.56 9.12 H

7772 -52.80 -25 -27.80 -47.12 -61.31 3.45 11.97 H
Middle 10360 -61.84 -25 -36.84 -61.59 -70.32 3.62 12.10 H

5180 -65.64 -25 -40.64 -53.64 -72.19 2.56 9.12 \Y

7772 -56.36 -25 -31.36 -49.34 -64.87 3.45 11.97 V

10360 -60.08 -25 -35.08 -60.33 -68.56 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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wamanas. FCC RF Test Report

Report No. : FG761702-01B

LTE Band 38/ 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5177 -65.93 -25 -40.93 -53.80 -72.48 2.56 9.12 H
7765 -54.42 -25 -29.42 -48.74 -62.93 3.45 11.97 H
Middle 10350 -62.34 -25 -37.34 -62.09 -70.82 3.62 12.10 H
5177 -67.31 -25 -42.31 -55.31 -73.86 2.56 9.12 V
7766 -59.15 -25 -34.15 -52.13 -67.66 3.45 11.97 V
10350 -62.07 -25 -37.07 -62.32 -70.55 3.62 12.10 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38/ 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5171 -66.20 -25 -41.20 -54.07 -72.75 2.56 9.12 H
7758 -52.09 -25 -27.09 -46.41 -60.60 3.45 11.97 H
Middle 10340 -61.73 -25 -36.73 -61.48 -70.21 3.62 12.10 H
5171 -66.59 -25 -41.59 -54.59 -73.14 2.56 9.12 V
7757 -57.59 -25 -32.59 -50.57 -66.10 3.45 11.97 \Y
10340 -61.97 -25 -36.97 -62.22 -70.45 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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Report No. : FG761702-01B

LTE Band 41 / 5MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5180 -65.75 -25 -40.75 -53.62 -72.30 2.56 9.12 H

7772 -54.00 -25 -29.00 -48.32 -62.51 3.45 11.97 H
Middle 10360 -62.07 -25 -37.07 -61.82 -70.55 3.62 12.10 H

5183 -68.31 -25 -43.31 -56.31 -74.86 2.56 9.12 \

7772 -56.06 -25 -31.06 -49.04 -64.57 3.45 11.97 V

10360 -61.54 -25 -36.54 -61.79 -70.02 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 10MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5177 -65.57 -25 -40.57 -53.44 -72.12 2.56 9.12 H

7766 -51.61 -25 -26.61 -45.93 -60.12 3.45 11.97 H
Middle 10350 -62.14 -25 -37.14 -61.89 -70.62 3.62 12.10 H

5177 -66.56 -25 -41.56 -54.56 -73.11 2.56 9.12 V

7766 -54.74 -25 -29.74 -47.72 -63.25 3.45 11.97 V

10350 -61.61 -25 -36.61 -61.86 -70.09 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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Report No. : FG761702-01B

LTE Band 41/ 15MHz / QPSK/ RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna o
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5171 -65.27 -25 -40.27 -53.14 -71.82 2.56 9.12 H

7760 -54.15 -25 -29.15 -48.47 -62.66 3.45 11.97 H
Middle 10350 -61.68 -25 -36.68 -61.43 -70.16 3.62 12.10 H

5174 -67.40 -25 -42.40 -55.4 -73.95 2.56 9.12 V

7760 -56.69 -25 -31.69 -49.67 -65.20 3.45 11.97 V

10350 -62.07 -25 -37.07 -62.32 -70.55 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41/ 20MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5168 -64.99 -25 -39.99 -52.86 -71.54 2.56 9.12 H

7751 -55.21 -25 -30.21 -49.53 -63.72 3.45 11.97 H
Middle 10340 -61.90 -25 -36.90 -61.65 -70.38 3.62 12.10 H

5168 -66.55 -25 -41.55 -54.55 -73.10 2.56 9.12 \Y

7751 -55.44 -25 -30.44 -48.42 -63.95 3.45 11.97 V

10340 -61.70 -25 -36.70 -61.95 -70.18 3.62 12.10 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International (KunShan) INC.

TEL : 86-0512-5790-0158
FAX . 86-0512-5790-0958

FCC ID : IHDT56WK1
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Report No. : FG761702-01B

LTE Band 66 / 1.4MHz / QPSK / RB Size 1 Offset 0

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3489 -57.89 -13 -44.89 -66.79 -61.86 4.87 8.84 H
5233 -63.94 -13 -50.94 -74.87 -65.38 7.70 9.14 H
Middle 6978 -59.08 -13 -46.08 -77.55 -60.76 8.98 10.66 H
3489 -47.29 -13 -34.29 -61.8 -51.26 4.87 8.84 \
5232 -57.06 -13 -44.06 -71.11 -58.50 7.70 9.14 V
6978 -58.84 -13 -45.84 -76.86 -60.52 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 3MHz / QPSK/ RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -58.59 -13 -45.59 -67.49 -62.56 4.87 8.84 H
5232 -60.80 -13 -47.80 -71.73 -62.24 7.70 9.14 H
Middle 6975 -57.92 -13 -44.92 -76.39 -59.60 8.98 10.66 H
3486 -46.66 -13 -33.66 -61.52 -50.63 4.87 8.84 \Y
5232 -57.97 -13 -44.97 -72.02 -59.41 7.70 9.14 V
6975 -58.63 -13 -45.63 -76.65 -60.31 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 5MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3486 -48.09 -13 -35.09 -60.34 -52.06 4.87 8.84 H
5228.52 -63.27 -13 -50.27 -74.20 -64.71 7.70 9.14 H
Middle 6972 -57.31 -13 -44.31 -75.78 -58.99 8.98 10.66 H
3486 -38.76 -13 -25.76 -55.48 -42.73 4.87 8.84 V
5229 -59.17 -13 -46.17 -73.22 -60.61 7.70 9.14 V
6972 -58.75 -13 -45.75 -76.77 -60.43 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 66 / 10MHz / QPSK / RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Fr:&:in;y (5:;::) (Ialénr:) Limit Reading Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3480 -47.84 -13 -34.84 -60.18 -51.81 4.87 8.84 H
5223 -64.67 -13 -51.67 -75.60 -66.11 7.70 9.14 H
Middle 6963 -58.55 -13 -45.55 -77.02 -60.23 8.98 10.66 H
3480 -38.35 -13 -25.35 -55.12 -42.32 4.87 8.84 \
5223 -62.03 -13 -49.03 -76.08 -63.47 7.70 9.14 V
6963 -58.14 -13 -45.14 -76.16 -59.82 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 15MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3477 -57.53 -13 -44.53 -66.43 -61.50 4.87 8.84 H
5214 -56.06 -13 -43.06 -66.99 -57.50 7.70 9.14 H
Middle 6954 -57.90 -13 -44.90 -76.37 -59.58 8.98 10.66 H
3477 -53.40 -13 -40.40 -65.02 -57.37 4.87 8.84 \Y
5214 -50.06 -13 -37.06 -64.11 -51.50 7.70 9.14 V
6954 -57.98 -13 -44.98 -76 -59.66 8.98 10.66 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 66 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (H)
(dB) (dBm) (dBm) (dB) (dBi)
3471 -58.07 -13 -45.07 -66.97 -62.04 4.87 8.84 H
5208 -55.62 -13 -42.62 -66.55 -57.06 7.70 9.14 H
Middle 6945 -58.22 -13 -45.22 -76.69 -59.90 8.98 10.66 H
3471 -53.95 -13 -40.95 -65.57 -57.92 4.87 8.84 V
5208 -49.68 -13 -36.68 -63.73 -51.12 7.70 9.14 V
6945 -58.46 -13 -45.46 -76.48 -60.14 8.98 10.66 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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